dmmaey R ~ss = e TEEAE T TRT RSO CSIITT AL RS ST e e i T T T T S T AR TR R s ot ST

MATERIAL TEST & INSPECTION CERTIFICATE £A) SUNGKWANG BEND CO, LTDSKE}

26, Noksansandan 262-r0, Gangseo-Gu, Busan, Korea

& CUSTOMER: FORGINGS FLANGES & FITTINGS INC. According to TEL : 82-051-3300-450
X | PROJECT NAME: A FAX : 82:051-3300-235
pl DIN 50048 3.4 / EN 10204 3.1 / 1010474 3.1 ptipiwviv.skbend com
§ PURCHASE ORDER NO. | 174239 SPEC. FOR MATERIAL ASTNUASME AISA234WPE-S 11/10E0 WITH 11400 CERTIFICATE HO. QCLH2014021871
< | PaTHO. BIA SPEC. FOR INSPECTION | ASME B6S DATE OF ISSUE 2014.02.18
D | STARTING MATERIAL | SEAMLESSPIPE . SKB NO. 2013040102 VISUAL & DIMENSION | SATISFACTORY
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